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Tenaris

Tubos de Acero de México, 5.A.
Carrat. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejerfa, Veracruz, Veracruz

C.8 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 989 1600 fax

Customer{ Cliente: PLESA ANAHUAC Y CIAS. 8.A. DE C.V.

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

15027388

Page / Pagina:

1/6

Date / Dia: July 10, 2018

Gustomer’s Order ern/ Ordan Cliente - ltem:

_—
Customer’s Reference / Ref. del Clianta;

Manufacturers Works Order N / Confirmacidn do Venta:

21059 ITEM 4 NIiA 23261602

Manufaciuring Process / Proceso da Manufactura: Product Type / Tipo de Producta: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADC EN CALIENTE SIN COSTURA CONDLUCCION SIN COSTURA BARNIZADO
[Standard or Specificetion / Normas o Especificacionas: Stael Grade / Grada de acero: Ends / Extremos:

AP 6L, ED46/DECEMBER 2012, ASTM A106/14, ASTM AS3/12, ASME SA106/2013 BIX42-L246/L290 PSL1 NORMAL BEVEL

BISELADQ NDRMAL

Dimengiana f Dimensiones: Schedule | Cédula: Length / Longitud: Quaniity / Cantkiad; 48 Pcs/Pz Nominal Waight / Peso Nominal:
4.500 X 0.337 tNCH SCHOB0/W.CXS 19.89/7/21.33 FF 1018.335 FT 15020.106 L8 16.00 LB/FT

114.3 X 8.6 MM 6.00/ 6.50 MTS 309.840 MTS §813.000 KG 22.32 KG/IM

Spaciman condiion Specimen dimensiona Test ¥.5. U5, |Y.6JJT.5  Elorgation/ Alamgamiento
Heat N* | Sample N* | Cendicidn de la probeta Dimensiones de la probeta temp | Eul 0.60 %. Reg.
Colada N*| MuestraN*{ Ls Se | Type| On Size Area Temp. |Min: 290 Min: 418 Req. Max.| Lo Min. Obt.
Tigo Tamafio Seccién | ensayo|Max: - Max: -+ -
mm mm2 G “MPa WEa mm % %
77622 | 06804 | B | AM | S5 | L | 25.66%08.61 o043 | R 03 TR .85 BO8 | 25 | 50

AM: As manufactured 7 Segin proceso de fabricacién

Ls: Location of sample / Ubicacién de la musatra

0ri: Orientation f Orienlacién

8¢ Specimen condition / Condiclon de ia probeta
Sa; Ship epacimen / Musstra rectangular ;v
T.5: Ultimate tensile slmgih.t

s
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Tenaris

o

Tubos de Acero de México, 5.4,
Carret. Mdxico Veracruz Km 423.7 5N

Delfino Valenzizela Tejerta, Verecruz, Veracruz

C.P. 91597 MEXICO
{52) 220 989 1100 tel
{52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y C)

MILL TEST CERTIFICATE

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

15027388

Page / Pagina:

2/6

Date / Dia: July 10, 2015

\S. 5.A, DE C.V,

Cuslomer's Order llom 7 Orden Cliome - Tam:

Cuslomer s Reference / Rat, del Clienta:

Manufeciurer's Works Grdar N* / Confimacian de Vanta:

21089 ITEM 4 NiA 232616/02
Manufacturing Procass / Proceso de Manudaciurs: Product Type / Tipo de Products: Suwsface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
[Standard or Specification / Mormas o Especificaciones: Sleel Grade / Grado de acero: Ends / Extremos:
AP 5L ED4SIDECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 B/X42.1.245/L200 PSL1 NORMAL BEVEL

BISELADO NORMAI,

Dimenglons / Dimensiones; Schedule / Cédula: Length / Langitud: Quanttly  Cantidad: 48 Pcs/Pz Neminal Weight / Paso Nominal:
4.500 X 0.337 INCH SCHOBD/W.L XS 18.69 /2133 FT 1016.535 FT 15020.106 LB 15.00 LB/FT
114.3 X 8.6 MM 8.00/6.50 MTS 309.840 MTS 6313.000 KG |22.32 KGIM

Composition % / L %
X100 X 1000 X 10084 X100
CiMn] S [MlCrf Pl S|V |N| N ]Co|Sanl M| T| Al B Cal N lcoilcora Cot. 3
H Max | 2281 920] ~ | 151 40| 30| 30 | 80| - |46 a00| = | =] = = | =~ T =198 [955] &
Min [~ T8[®W] -1 -] -[ -]l -T-] <~ = =TT 1————
HealN° | SamplaN°1p Max [ 28 [120] « | 15| 20 [ 30 [ 30 [ o0 | —[a00] 0] -~ | = =1 = = = =TT 7% &
Colada N* [ MusstaN'|  Min [ ~ | 20 [ 8] = | = | = | = | = =1 -1 = ~ 1T =1~ | = =] -1 <
77622 05605 P 20| 88| 181 28] 8] 513210 EEL

Cok. 1; SUMA NaV-+TI
Col. 2: SUMA Mo+CreNiHCusy

P: Product f Producie

'~ Individuals / Indiiduales

| Max 2207

Var: -

; e . (s3] =

| Eecals [T 2] 3 JAvg| 171 2] 3 [Aml T 5] 3
HRB 2| 78.4] 78.3| 78.3] 78.5] 788 78.6| 78.8| 79.0] 727
HRBW | 79.2| 798 70.8] 79.7| g0} 804 80.2

Min: Minjum / Minimo

Qued: Quadrant / Cuadrante A
$c: Specimen condition / Condician de la probela
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Tenaris

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 5N
Delfino Valenzuela Tejerfa, Veracruz, Veracruz

C.P. 81697 MEXICO
(52} 22 989 1100 tel
{52) 229 989 1600 fax

MILL TEST CERTIFICATE

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

15027388

Page / Pagina:
3/6

Date / Dia: July 10, 2015

Customes’s Order tem / Orden Clisnte - |tem;

Customers nce 7 Ref. del Gliende:  |Manufaciumer s Works Ordsr N° / Gonfrmacion da Venta: ‘
NIA 232616/02

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V.
21099 ITEM 4

Manufeciuting Process / Procese de Manufaciura: Product Typa / Tipe dé Producio: Surface f Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SN COSTURA BARNIZADO
Standard or Specification / N o Especifi B Steel Grade / Grado de acero: Ends / Extremps:

Pl SL ED45/DECEMBER 2012, ASTM A106/14, ASTM AB3/12, ASME SA106/2013 BIX42.L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiohes: Schedula / Cédula: Length / Longitud: Quantity / Cantidad: 48 PesfPz Nominal Weight f Peso MNorminal:
4.500 X 0.337 INCH SCHOA0 /W.C XS 19.68/21.33 FT 1016.535 FT 15020.106 LB 15.00 LB/FT.
1143 X 8.6 MM 6.00 / 6.50 MTS 309.840 MTS 6813.000 KG 22.32 KG/M

Esla carificaclo 56 emite mediane sistama compuiAdzada y ed validago con firma Scinica.  F carliieadn ofging posee mpresd 8l igo

This cantficaie Is (s5ued By & Computirized sysiom and if 15 valid wiih Blecranic Signaiura G The origind] CArTHoBiE e rade-mark groen coren
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Jenaris

Tubos de Acero de Wéxico, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Vieracrug, Veracruz

C.P 81687 MEXICO
{52) 229 989 1300 tel
(52} 229 589 1600 fax

usiomer/ Cliente: PLESA ARAHUAC Y GIAS. S.A. DE C.V.

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Casioma & Order em Graen Clients - fiem;

Number / Ndmero:

15027388

Page / Pégina:

4/6

Date / Dia: July 10, 2015

Customer & Raforence / Ref. dal Ciiente:

Manufaciurer's Works Order N° / Gonfirmacien de Venta:

21099 ITEM 4 N/A 232616/02
Manufacturing Process / Procags de Manufactura; Product Typa / Tipo de Producto: Surface / Superficie:
EAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE 3IN COSTURA CONDUCCION SIN COSTURA BARNIZADO
{Standard or Specification / Normas o Especificacionas: Steel Grade / Grado de acera: Ends / Extremos:

AP| 5L EDAS/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2043 BiX42-L.245/L.290 PSL1 NORMAL BEVEL

BISELADC NORMAL

Dimenasions / Dimensiones; Schedule / Cédula; Langth / Longitud: Quantity / Cantidad: 48 PcsiPy Nominal Weight / Peso Nominal;
4500 X 0.337 INCH SCHORO/W.C XS 1669 /2133 FT 1016.535FT 16020.106 LB 15.00 LBIFT

114.3 X 8.6 AN 6.00/ 8.50 MTS 309.840 MTS 8813.000 KG 22,32 KGm

Heat restment 7 Tratamiento 18rmico: Pipe  TUbo

Temparatura Scale / Escala de Temparatura: wWa

Qench media of heat treatmend process ! Medic de enfiiamento del tratamiens térmice; nia

Mauullhrp&emtammmdamem

| Contro) pe destructivo, Satisfaciorio
{ Método da Inspaccitn

MRH103, 2010 SOL0 DUREZA MAX. 22

for any uniswhyl or nol aiowed use.
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Th Certncala s ihised by 4 COMPUIATELED Sysiim Mid L vk With slCUonic SghAtId 0N he orgnal CiNigeate e rade-mark prean colond
“Tenaris" lc stampad. In cass the ownet of ha ariginal cortificelé would relensa & copy of i, e must sitest its confermity te the origingl one wiing
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Tenaris

MILL TEST CERTIFICATE

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nomero:

15027388

Page f Pigina:
5/6

Datz / Dla: July 10, 2015

Tubos de Acero de Méxica, S.A

Carret. Méxica Veracruz Km 433.7 SN

Delfino Valenzueta Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 989 1100 tei

(52) 229 383 1600 fax

JCusiomer f Cliante; PLESA ANAHUAC Y CIAS. S.A.DEC.V, Cuistomer's Order kem / Orden CHants - Ham: Cusiomers Reference / Ret. del Cliente: | Manufaciurar s Works Order N° / Confirmacion de Venta:
21099 ITEM 4 N/A 232616/02

Manufactusing Procass / Process da Manufactura: Produel Typa/ Tipa ds Products: Surface f Suparficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Spacification | Normas o Especificaciones: Stest Grade ! Grado de acero: Ends { Extramos:

AP| 6L ED45/DECEMBER 2012, ASTM A1068/14, ASTM A53/12, ASME SA108/2013 B/X42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Lengih / Longitud; Quantity / Cantidsd: 48 PesiPz Nominal Weight / Paso Naminai:
4.500 X 0.337 iNCH SCHOBO/W.CXS 1969 /21.33 FT 1016.535 FT 15020.106 LB 15.00 LBIFT

114.3 X 8.6 MM 5.00 /6.50 MTS 309.848 MTS 6812.000 KG 22.32 KGIM

Supplemantary information
Informacion Suplementaria

Tvamsa Raf: 653743

1.01B. 54

e

Peso nomina! por tubo
g “Ggim)

Tris GRTONCOM 3 139URM Dy & COMPUIETIZNG Sy T AN I 15 VAIK Wih BIeclronic SIgTaitrs. On the Grigies COrTRcats e Tate-mark green copmd
"Tenans" is slampad. In case the owner of the cnginal certficata would relesoe 4 copy o i, medumumkmiuw&noﬁgmtmm
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Tishos de Acero de Maxico, S.A.
Carret. México Veracruz Km 433.7 SN

-
I e n a rls Delfino Valenzueia Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 222 969 1100 tel
{52} 229 989 1600 fax

Ikl

MILL TEST CERTIFICATE Number / Numero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 15027388 6/6
Drate / Dia: July 40, 2018
Custorer / Chente: PILESA ANAHUAC Y CIAS. 5.A. DE C.V. Custamer's Order ltem / Orden Cliente - Ham: Tuslomers Refersnce / Ret. del Cllents: | Manufaciurer s Viorks Oroer N- ¢ GORNMmacin de vents: j
21088 ITEM 4 WA 232618/02

Manufacturing Process ! Proceso de Mamufactuna; Product Type  Tipo de Products; Surface / Superficie:

EAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Spacification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API 5L EDAS/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 BiX42-L246/L290 PSL1 NORSAAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones; Schedude / Cédula Length / Longitud: Quanfity / Canlidad: 48 Pes/Pz Nominal Weight / Peso Naminal:
4.600 X 0.337 INCH SCH 080 /W.C XS 19.69/7/21.33 F7 1016.536 FT 15020.106 LB 15.00 LB/FT
114.3 X 8.6 MM 6.00/6.50 MTS 309.540 MTS #813.000 KG 22.32 KGIM
This 18 ta certily thatt the product described here has been manuiactured, sampled, fested, and inspecied In accordance wilh | Par & presente CertHicamos que & malanal aqus Gescnic ha 5o fabncads, MUsSITeann, ANsayado & INEPeCOoNado 08

purchmser order requirements. This cenificats is not & declaration of origin nor may it be used as a declarafion of origin. acuendo & los requisitos de su prden da compra. Este certificagdo no es, ni puesde ser usado, como una dedaracidn de origen.

(1] . ‘
INSPECTION COMPANY /7 y
COMPARIA DE INSFECCION
~1
NO APLICA
Employee Name: N/A QUALITY CERTIFICATION DEPT. CHIEF OF QUALITY CERTIFICATION DEFT.
DEPTO. DE CERTIFICACION DE CALIDAD RESPONSABLE DEL DEPTO. DE CERTIFIGACION DE CALIDAD
Teresa M. Castella Abraham  *<7 77 Ange) César Alemin Gil

This cerificale is ssued Dy & computerized syslom and it 15 Valid with qiecironic Signature | 0N the orAgmal Gamiicaks the trade-mark gieen colored 1 JEsta carlficado aa amiia mediante sstema A0 ¥ %5 VARGAG0 Con frma MeCionica BT CerTTicadt crgindl posea Aprese 8 loga i

“Tenaris™ in stamped. Inmlmmumwwmmummtwwdmhamumhmmbmmghﬂmhﬂp Tenariy color verde. En case de que & posesdar del carificade entregue una copia, debank I conk con ol original hacidndosy ;]

upon himsai the resconaibiity for any ukwfisl or nol slowsd uss. Any a andior bon will be subjected to the iaw. por cunlguber Uso ilspal o Cualgrier ol /o falsificacion estars sjeta alaley, i
D - T . LRIl
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